PARTS LIST FOR

TOYOTA TUNDRA HIGH-LIFT

1/10 SCALE R/C 4x4 PICK-UP TRUCK

Parts code

ITEM 58415

9335535 Front Body
9335536 Rear Body
9335532 Window
4005126 Chassis Frame L
4005127 Chassis Frame R
9005817 A Parts (A1-A5)
0004447 *1 B Parts (B1 & B2, 1pc.)
50867 *1 TAO4 C Parts (C1 & C2,1 pc.)
9005921 D Parts (D1-D7, 2 pcs.)
9005819 E Parts (E1-E6)
9005918 F Parts (F1-F12)
9005821 G Parts (G1-G16)
9005822 H Parts (H1-H4)
9115047 J Parts (J1-J8)
9115230 K Parts (K1-K6)
0115372 *1 L Parts (L1-L10, 1 pc.)
9115231 M Parts (M1-M9)
9115232 N Parts (N1-N12)
9115233 P Parts (Clear & Clear Yellow, P1-P11)
9115234 Q Parts (Q1-Q4)
9115172 R Parts (R1-R8)
9335526 V Parts (V1 & V2, 2 pcs.)
9225116 W Parts (W1-W11)
9400462 Tires (4 pcs.)
9335454 Final Gear Bag
S Parts (S1 & S2) x1 54T Spur Gear x1
23T Gear x1 25T-17T Gear x1
9335128 Gear Bag
27T Gear x1 30T Gear x1
37T Gear x1 44T Gear x1
9400461 Shift Rod
9400456 Metal Parts Bag A
9400826 Metal Parts Bag B
9400827 Metal Parts Bag C
9400453 Metal Parts Bag D
9400455 Metal Parts Bag E
9400828 Metal Parts Bag F
9400459 Metal Parts Bag G
9400829 Metal Parts Bag H
9400832 Tool Bag
9805853 3x8mm Screw (BA1 x5)
9805754 3x8mm Tapping Screw (BA3 x10)
9805556 2x8mm Screw (BA4 x10)
9808090 5x5mm Grub Screw (BA5 x5)
9808089 3x3mm Grub Screw (BA6 x5)
9805557 4mm Flange Lock Nut (BA7 x4)
9805896 3mm Nut (BA8 x10)
9805889 2mm Lock Nut (BA9 x10)
50586 3mm Washer (BA12 x15)
50380 E-ring Set (BA13 x7, BA14 x12...etc.)
50588 2mm E-ring (BA14 x15)
9808082 Slipper Hub & Shaft Bag
1.6x8mm Shaft (BA15) x2 Slipper Hub (BA27) x1
51239 1050 Ball Bearing (BA20 x4)
9805622 1150 Metal Bearing (BA21 x2)
3545010 20T Gear (BA23)

Parts code

3545027 13T Gear (BA24)

3545026 16T Pinion Gear (BA25)

3545028 16T Gear (BA26)

3485161 Gear Shaft A (BA32)

3485162 Gear Shaft B (BA33)

3485163 Gear Shaft C (BA34)

3485164 Gear Shaft D (BA35)

4305568 Gearbox Plate A (BA36)

4305569 Gearbox Plate B (BA37)

9808051 Pressure Disk (BA42 x2)

4305125 Motor Plate (BA44)

9805895 3x20mm Screw (BB2 x10)

9808043 2x12mm Screw (BBS x2)

9805868 2x10mm Screw (BB6 x10)

50583 3x15mm Tapping Screw (BB8 x10)

50578 3x10mm Countersunk Tapping Screw (BB10 x10})

9805911 2.6x8mm Tapping Screw (BB11 x10)

50573 2x8mm Tapping Screw (BB12 x10)

9805897 3mm Flange Nut (BB14 x10)

2220001 3mm Lock Nut (BB15 x1)

9805758 2mm Washer (BB16 x5)

50197 Snap Pin Set (BB20 x10, Small x5)

9805584 3x32mm Screw (BC2 x4)

9805859 3x15mm Screw (BC3 x4)

9805898 3x12mm Screw (BC4 x10)

9805729 3x21mm Tapping Screw (BC6 x5)

3485158 *1 Diff. Shaft A (BC8 x1)

3485159 *1  Diff. Shaft B (BC9 x1)

9808085 Ring Gear & Bevel Gear Shaft Bag
Bevel Gear Shaft (BC10) x2 Ring Gear (BC20) x2

9804230 2mm Nut (BC12 x10)

9805389 5mm Ball Connector Nut & Ball Connector Bag

5mm Ball Connector Nut (BC14)x4 5mm Ball Connector (BD3) x2

9808112 2.4x11mm Screw Pin (BC15 x2)

9405620 Bevel Gear Bag
Large Bevel Gear (BC16) x4 Small Bevel Gear (BC17) x6
Star Shaft (BC18) x2

6274007 Rubber Cap (BC19)

3450129 Propeller Joint A (BC25)

3455976 Propeller Joint B (BC26)

9808205 Leaf Spring A (BC27 x4)

9808092 *1 Leaf Spring B (BC28 x4)

9808093 Leaf Spring C (BC29 x4)

9808094 Leaf Spring D (BC30 x4)

9804159 3x10mm Screw (BD1 x10)

50597 Damper O-ring (Red, BD2 x10)
50592 5mm Ball Connector (BD3 x10)
50596 5mm Adjuster (BD4 x6)

50882 TA04 King Pin Set (BD5 x4)
9804193 *1  Wheel Axle (BD8 x2)

50594 2x10mm Shaft (BD9 x10)

5305082 *1 3x117mm Threaded Shaft (BD10 x1)
2500024 *1 3x18mm Threaded Shaft (BD11 x1)
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